N
o
<
|
1
|

7))
<
=
-
O
-
o
-
7))
=
2
11
=
LU
7))
7))
<

POST

[m)
L
a
23
=0
< =
>

i
¥

=)
D |
Mw =2
- ML
=0 S0
©z ([|—Z
= =
S

=0

17MM

X NOT INCLUDED

)=
2

=10

19MM
X' NOT INCLUDED

.

24MM
X' NOT INCLUDED

5

0

36MM
X' NOT INCLUDED

%

QA / —
NN L7 T I 7N

A
ANV YRINNN SNSRIV AT A\

&2
W

9% 5% Yo% % Toio]

5000 SERIES ONLY

RS o
PLTOBDD DB DD BMERD |

{ A VA
78 g

'@,

\
/

STILL NEED HELP WITH ASSEMBLY?

VISIT OUR ASSEMBLY LIBRARY HERE:

Egr ]

E-I

{_

2y f.‘-’

HELP.REPFITNESS.COM [

45-0138-V2

=
O
O
7]
n
Ll
=
-
LL
o
Ll
(2 4
=
=
=




PARTS LIST

250990
LEFT TROLLEY
STEP 3A

BOTTOM FRONT

LEFT PULLEY BRACKET
PR-4000 - 25-1132
PR-5000 - 25-1333
STEP 4 X1

25-0989 X1
PR-4000

RIGHT TROLLEY
STEP 3A

BOTTOM FRONT
RIGHT PULLEY BRACKET
PR-4000 - 251130
PR-5000 - 251134
STEP 4 X1

A

X2
CLEVIS PIN
PR-4000 - 10-0252
PR-5000 - 10-0253
STEP 3

TOP FRONT

PULLEY BRACKET
PR-4000 - 25-0275
PR-5000 - 25-0970
STEP 4 X2

25-0306

PR-5000 X1
LEFT TROLLEY
STEP 3B

REAR

CROSSMEMBER
PR-4000 - 25-0971
PR-5000 - 25-0285

25-0304

PR-5000 X1
RIGHT TROLLEY
STEP 3B

STEP 5 X1

PULL-DOWN BAR
BRACKET
PR-4000 - 25-0968
PR-5000 - 25-0280

UPPER, MIDDLE,
BRACE, LEFT
PR-4000 - 25-0984
PR-5000 - 25-0300
STEP 6 X1

UPPER, MIDDLE,
BRACE, RIGHT
PR-4000 - 25-0983
PR-5000 - 25-0296

STEP 6 X1 STEP 7 X1

If you are missing

s

v

BAR HANGER, RIGHT
PR-4000 - 25-0964
PR-5000 - 25-0290
STEP 9 X1

s> <>
I I

2

BAR HANGER, LEFT
PR-4000 - 25-0316
PR-5000 - 25-0281
STEP 9 X1

any parts, or

TOP REAR LEFT

PULLEY BRACKET
PR-4000 - 25-0979
PR-5000 - 25-0298

STEP 8 X1

TOP REAR RIGHT.

PULLEY BRACKET
PR-4000 - 25-0977
PR-5000 - 25-0294
STEP 8 X1

otherwise have
any warranty issues,

please file a

warranty claim

BOTTOM REAR

LEFT PULLEY BRACKET
PR-4000 - 25-0975
PR-5000 - 25-0288
STEP 11 X1

on our website:

ARES BASE
PR-4000 - 25-1096
PR-5000 - 25-1095
STEP 10 X1

BOTTOM REAR

RIGHT PULLEY BRACKET
PR-4000 - 25-0973
PR-5000 - 25-0287

STEP 11 X1

WWW.REPFITNESS.COM




PARTS LIST

GUIDE ROD
80" - 15-0968
93"-15-0383 y
STEP 12 X4,
WEIGHTPLATE
25-0308 RUBBER GASKET,
STEP 12 @ CROSSMEMBER
< 100328 yg
g GUIDE ROD RETAINER
X58 250793 X2
STEP 13
SELECTOR PIN
SET SCREW COLLAR EO oorre X2
@ RUBBER SPACER @ 100294 4,
10-0325 X8 STEP 13
STEP 12
RUBBER GASKET, HEADPLATE
\QI;A%E; STACK GUIDE ROD SE’?%EZET X2
10-0527 -
£ 25-0313 X4 @ STEP 13 X4 STEP 17
HEADPLATE STEP 12A
25-0963 X2
STEP 12
HEADPLATE g ] gKSEE X2
PULLEY w9 FLOATING STEP 18
10-0017 PULLEY X2
STEP 18 550273
STEP 18
S Q@@. SY ]
N
~ N
¢ N
X1 X1
REAR SHROUD 15 FRONT SHROUD |~
15-0979 25-0888
STEP 23 STEP 23

STICKER SET
40-0072 X2
FOOTPLATE STEP 25
25-0814
STEP 24

WWW.REPFITNESS.COM




PARTS LIST

4000 SERIES 5000 SERIES

24MM 36MM
i L@ ‘ i

2X NOT INCLUDED 2X NOT INCLUDED

.

%

10-0022 X 10-0057 X24
M16X2.00, L120 M16X2.00, L110 10-0030 X24 10-0025
STEP 4 STEPS 4,5, 6,7, M24X3.00, L120 M24X3.00, L1 30
8,9,10,& 11 STEPS 4,5, 6,7, STEP 4
8,9,10,& 11
2 © ©
10-0023 X52 "
10-0024 X28
?%Sbévﬁ??, E5?7, M16X2.00, NUT, 10-0026  X52 10-0310 X28 10-0315 X28
89 10 &11 NYLON INSERT M24, WASHER M24, WASHER, M24X3.00, NUT
B STEPS 4,5, 6,7, STEPS 4,5, 6,7, SPLIT-LOCK STEPS 4,5, 6,7,
8,9,10,& 11 8,9,10,& 11 STEPS 4,5, 6,7, 8,9,10,& 11
8,9,10,& 11

AMM

m‘IX INCLUDED

10-0161 X8
M6X1.00, L12
STEP 22

17MM

BOTH

2X NOT INCLUDED

m 10MM
1X INCLUDED
10-0015 X2
10-0172 X2 M12, WASHER
M12X1.75, 130 STEP 16
SOCKET HEAD CAP
STEP 16
24MM

i\\}X NOT INCLUDED

10-0156 X4 -
M10X1.50, L40, 2\40180\7\343%)&4
gl%é/ﬁs —~ SILVER NS
STEP 13
10-0023 X8
M16, WASHER
10-0445 Xb& STEP 6
Mg
=" STEP17
10-0476 X2
M10X1.50, L50,
BLACK ' L?f%iﬂo N)LSTZ
STEP 17 % NYLON INSERT, 10-0146  X& 10-0024 X&
( BLACK M16X2.00, L80 M16X2.00, NUT,
STEP 17 STEP 6 NYLON INSERT’

STEP 6

WWW.REPFITNESS.COM




PARTS LIST

NOT NEEDED FOR ASSEMBLY

LAT SINGLE ADAPTER

D-HANDLE 25-1097 X1
FTA-5090 X2
CARABINER 250957 yq
100130 X9

E LAT PULL DOWN BAR

2.5.B ADDON WEIGHT 25-0955 X1
15-0045 X4

~E= WWW.REPFITNESS.COM 5



SAFETY

TWO PEOPLE ARE STRONGLY ENCOURAGED FOR SAFETY.
ALADDER OR STEP-STOOL IS RECOMMENDED FOR EASE OF INSTALL.

THIS PRODUCT MUST BE ASSEMBLED ON A FLAT, LEVEL SURFACE TO
FUNCTION PROPERLY.

KEEP HANDS AWAY FROM CABLE AND PULLEYS DURING OPERATION.

KEEP CLOTHING, LONG HAIR, FINGERS, AND OTHER BODY PARTS AWAY
FROM MOVING PARTS.

FRAYED OR WORN CABLES ARE DANGEROUS AND CAN RESULT IN INJURY.
MAKE SURE CABLES ARE ROUTED PROPERLY AND IN GOOD CONDITION
BEFORE EVERY USE.

SUPPLIED PINS MUST BE INSERTED INTO TROLLEYS DURING USE.

ONLY USE WITH FRONT FOOT EXTESNSIONS OR AFTER BOLTING THE
RACK DOWN.

~E= WWW.REPFITNESS.COM 6



4000 LOGO PLATE
CROSSMEMBER
PR-4000-COMPACT

5000 COMPACT LOGO
PLATE CROSSMEMBER
PR-5002-LPC-COMPACT

5000 LOGO PLATE
CROSSMEMBER
PR-5000-LPC

~E= WWW.REPFITNESS.COM 1



24MM 36MM
FJ=—="=p F———=0
2X NOT INCLUDED 2X NOT INCLUDED

4000 SERIES 5000 SERIES

REMOVE: LPC LOGO PLATE FOR
PR-4000-LPC AND
PR-5002-LPC-COMPACT

~E= WWW.REPFITNESS.COM 8



PR-4000 — @ o

PR-5000 — @

~E= WWW.REPFITNESS.COM ¢



A

PR-4000 100252 X2

250990
LEFT TROLLEY

LEFT TROLLEY
25-099

25-0989 X1
PR-4000
RIGHT TROLLEY

A

RIGHT TROLLEY
25-0989

.<>_ _\ )

10-0252 >

10-0252

\n....-...-.!.-!-.-............-\..-Q-a‘...n..!

\Y4
SOO0O0O0Z0008LAO000 & 0 8,0 0 8 8 0,0 08 00,00 0080000000

()
é\-O.‘lO0O‘O_‘WW‘.O.’l"'."‘"".""‘."

\O......‘...‘.‘......Q..!..’..-.\‘.‘.....‘Q..‘.

NOTE: PR-4000 TROLLEY HANDLES WILL BE ON THE BACK OF THE UPRIGHTS.

) = [

~E= WWW.REPFITNESS.COM 10




PR-5000

X1

LEFT TROLLEY

25-0306
PR-5000

LEFT TROLLEY
25-0306

X1
RIGHT TROLLEY

25-0304
PR-5000

RIGHT TROLLEY

25-0304

0
ao
A AR A A A A A A A A A R A X X XX X XXX

10-0253 -

NOTE: PR-5000 TROLLEY HANDLES WILL BE ON THE OUTSIDE OF THE UPRIGHTS.

11

WWW.REPFITNESS.COM

E-

—~



i( ()
22222V DIDIDNDDY 2IIIBIIDIIIIIIDIIDIIIIIINY
/Gy 000000 A X AN KA XX X XX XXX

222VIV2VVVVIV2BVW222222
(Y 00 PI935 /)

4

LALLLLLLLLLL LA K

2000

I\III“II‘!\.‘I!‘.‘I\M !I!‘?&%‘h‘!\.l!l!l\l!\

2\ A

OonocooaooclolO/ll’pﬁ/lltl.plttloo1000101000103//

12

=
@)
O
7]
7))
Ll
=
-
LL
Q.
Ll
(2 4
=
=
=




10-0023 X16
M16, WASHER

BOTTOM FRONT

RIGHT PULLEY 10-00310 X8

@FEL

BRACKET
PR-4000 - 25-1132 gAFgS'T\%%iER'
PR-5000 - 251333

10-0024 X8

100022 X7 | M16X2.00, NUT,

M16X2.00, L120 | NYLON INSERT 10-0315 X8

100025 X2 100030 X5 M24X3.00, NUT

X1 4000 SERIES M24X3.00,L130 | M24X3.00, L120
TOP FRONT
RS 5000 SERIES
PR-5000 - 25-0970 L.I 20

4000 SERIES - 10-0022
5000 SERIES - 10-0030

4000 SERIES - 10-0023
5000 SERIES - 10-0026

TOP FRONT

PULLEY BRACKET
4000 SERIES - 25-0275
5000 SERIES - 25-0970

4000 SERIES - 10-0024
5000 SERIES - 10-0315
4000 SERIES - N/A

5000 SERIES - 10-0310
4000 SERIES - 10-0023
5000 SERIES - 10-0026

L7120

4000 SERIES - 10-0022
5000 SERIES - 10-0030

L7130

4000 SERIES - 10-0022
5000 SERIES - 10-0025

BOTTOM FRONT
RIGHT PULLEY BRACKET
4000 SERIES - 25-1132
5000 SERIES - 25-1333

NOTE: FRONT FOOT EXTENSIONS
ARE RECOMMENDED BY REP
FITNESS, BUT NOT REQUIRED

WWW.REPFITNESS.COM 13




@ 100026 X16
M24, WASHER

(

10-0023 X16
M16, WASHER
BOTTOM FRONT
LEFT PULLEY 1000310 X8
BRACKET M24, WASHER,
PR-4000 - 25-1132 M24, WASH
PR-5000 - 25-1333
N 10-0024 X8
o, 15h WIS TMGRRT (B s x8
M16X2.00, L120 A -
10-0025 X2 100030 X5 M24X3.00, NUT
M24X3.00,L130 | M24X3.00, L12
X1 4000 SERIES 3.00,L130 3.00,L120
TOP FRONT
PULLEY BRACKET
PR-4000 - 25-0275 5000 SERIES
PR-5000 - 25-0970 L7120
4000 SERIES - 10-0022
5000 SERIES - 10-0030
4000 SERIES - 10-0023
5000 SERIES - 10-0026
TOP FRONT

PULLEY BRACKET
4000 SERIES - 25-0275

5000 SERIES - 25-0970

4000 SERIES - 10-0024
5000 SERIES - 10-0315
4000 SERIES - N/A

5000 SERIES - 10-0310
4000 SERIES - 10-0023
5000 SERIES - 10-0026

L120

4000 SERIES - 10-0022
5000 SERIES - 10-0030

L130

4000 SERIES - 10-0022
5000 SERIES - 10-0025

BOTTOM FRONT
LEFT PULLEY BRACKET
4000 SERIES - 25-1132

5000 SERIES - 25-1333

NOTE: FRONT FOOT EXTENSIONS
ARE RECOMMENDED BY REP
FITNESS, BUT NOT REQUIRED

WWW.REPFITNESS.COM 14




©

\ 10-0026 X8
\ ) M24, WASHER
10-0023 X8

M16, WASHER
10-00310 X4
M24, WASHER,
SPLIT-LOCK
4000 SERIES LOGOPLATE
CROSSMEMBER
100024 Xb
PR-4002-LPC 100022 X& | M16X2.00,NUT, X4
M16X2.00, L120 | NYLON INSERT 10-0315
10-0025 Xb& M24X3.00, NUT
4000 SERIES M24X3.00, L130
5000 SERIES

PR-4002-LPC - 4000 SERIES LPC
PR-5000-LPC - 5000 SERIES LPC
PR-5002-LPC-COMPACT - 5000 SERIES COMPACT

5000 SERIES LOGOPLATE
CROSSMEMBER, COMPACT
PR-5002-LPC

07

RV VVVVRVVVVVVVVVVVVVRECQRTVTOVVVYL VTV DR DD %

o OO

4000 - 10-0022
5000 - 10-0025

4000 -10-0023
5000 - 10-0026

E

5000 SERIES LOGOPLATE
CROSSMEMBER
PR-5000-LPC

. 4000-10-0024
5000-10-0315
. 4000-N/A

5000-10-0310

. 4000-10-0023
5000 - 10-0026

S 8 © 0.0 0.0 0O O O G e G e A TR T TN

OO O O OO O G O G % S % % Ut e N T T TN AT H O O O O P

Q.%QQQQQ%QQ%Q%%Q%QQQ}QQ)QQQQQQQ%Q\%QQ%%Q%QQ}%Q.QQ

WWW.REPFITNESS.COM




DO NOT FULLY
TIGHTEN HARDWARE.

HAND TIGHTEN ONLY
UNTlL@

~E= WWW.REPFITNESS.COM 16



@ 10-0026 X8
\ ) M24, WASHER
10-0023 X8
M16, WASHER

10-0310 X4
M24, WASHER,
REAR SPLIT-LOCK
CROSSMEMBER
PR-4000 - 25-0971
PR-5000 - 25-0285 : X4 10-0024 Xb
0-005 M16X2.00, NUT, 100315 Xb

M16X2.00, L1710 | NYLON INSERT 100030 X4 M24X3.00, NUT

4000 SERIES M24X3.00, L120

5000 SERIES

4000 SERIES - 10-0057
5000 SERIES - 10-0030

4000 SERIES - 10-0023
5000 SERIES - 10-0026

4000 SERIES - 10-0024
5000 SERIES - 10-0315
4000 SERIES - N/A

5000 SERIES - 10-0310

4000 SERIES - 10-0023
5000 SERIES - 10-0026 -
e
@ [
g ¢®° 00 '5\8
< 4 SA S
9 & S M N
o % [elra? olg
Y 9 Q 9
o 0 Q P
9 Q 9
o @ Q 9
{| @ 9 ’) 9
9 ' pA
Y o
__________________________ ol ________ldlel

BACK

FRONT

TOP VIEW

WWW.REPFITNESS.COM 17




@ 10-0026  X&
\ ) M24, WASHER
10-0023 X&
M16, WASHER
10-0310 X2
UPPER, MIDDLE, UPPER, MIDDLE, M24, WASHER,
BRACE, LEFT BRACE, RIGHT SPLIT-LOCK
PR-4000 - 25-0984 PR-4000 - 25-0983
PR-5000 - 25-0300 PR-5000 - 25-0296
100024 X2 ; .
100057 X2 | M16X2.00, NUT, @ X2
M16X2.00,L110 | NYLON INSERT N A 100315
N—ro”f 10-0030 X2 ‘v‘ M24X3.00, NUT
10-0023 X8 M24X3.00,L120
e SHER 4000 SERIES
Xé 10-0024 Xb
. M16X2.00, NUT,
1,?]%%%0, 180 | NYLON INSERT
UPPER, MIDDLE, 10-0023

BRACE, LEFT
4000 SERIES - 25-0984

5000 SERIES - 25-0300 10-0146 UPPER, MIDDLE,
BRACE, RIGHT
4000 SERIES - 25-0983
5000 SERIES - 25-0296
> Q

10-0023

10-0024

4000 SERIES - 10-0024
5000 SERIES - 10-0315
4000 SERIES - N/A

5000 SERIES - 10-0310

4000 SERIES - 10-0023
5000 SERIES - 10-0026

&5

\ Q22T

@m@%@%@%\,\

4000 SERIES - 10-0023
5000 SERIES - 10-0026

4000 SERIES - 10-0057
5000 SERIES - 10-0030

~E= WWW.REPFITNESS.COM 18



. 10-0026 X6
~~ \ ) M24, WASHER
10-0023 X6
M16, WASHER
PULL-DOWN BAR @ I1VI 02-23\1\/ [?A o E)é4
BRACKET , ,
PR-4000 - 25-0968 @ SPLIT-LOCK
PR-5000 - 25-0280
100057 X2 | Miox200 X4 [ '
- M16X2.00, NUT, @
M16X2.00,L110 | NYLON INSERT \ A 100315  Xb

10-0030 X2 ‘v‘ M24X3.00, NUT

4000 SERIES M24X3.00, L120

5000 SERIES
4000 SERIES - 10-0057 \ﬁ
5000 SERIES - 10-0030 I
4000 SERIES - 10-0023 A
5000 SERIES - 10-0026 \@ D
D
S 7 @ D
2 q
Zo @ Ta kO ) ,%‘cb =
PULL-DOWN BAR - 9 N NN
BRACKET ) D RS
4000 SERIES - 25-0968 > D79 ) N Q %)
5000 SERIES - 250280 @ 9 #
D g
Lo P ! %g 22
D @ )
@ o
5% NIE
> Q
% Q|9
@ )
Q Q Q 9
=2 TN ® @ Q Q
4000 SERIES - 10-0023___— X @ Q
5000 SERIES - 10-0026 Q © Q
QF <o) Q
Dl o o' (&) N 8
Q Q ||'A oy @ © Q
9 % )
Q ) e,
% g
) P
4000 SERIES - 10-0024 4000 SERIES - N/A
5000 SERIES - 10-0315 5000 SERIES - 10-0310

~E= WWW.REPFITNESS.COM 19



@ 100026 X8
\ J  M24, WASHER
10-0023 X8
M16, WASHER
TOP REARLEFT | TOP REAR RIGHT
PULLEY BRACKET | PULLEY BRACKET 10-0310 X4
PR-4000 - 25-0979 | PR-4000 - 25-0977 M24, WASHER,
PR-5000 - 25-0298 | PR-5000 - 25-0294 SPLIT-LOCK
10-0024 Xb
10-0057  X& | M16X2.00, NUT, X4
M16X2.00,L110 | NYLON INSERT 10-0315

@

10-0030 X4 M24X3.00, NUT

4000 SERIES M24X3.00, L120
5000 SERIES

4000 SERIES - 10-0057
5000 SERIES - 10-0030

4000 SERIES - 10-0023
5000 SERIES - 10-0026

4000 SERIES - 10-0023
5000 SERIES - 10-0026

4000 SERIES - N/A
5000 SERIES - 10-0310

4000 SERIES - 10-0024
5000 SERIES - 10-0315

O Oy C LU EC O © O O O
TPRTPDTDDT DT DT DY

ool O

DO O c; o0 J
JoomOOo

RIGHT VIEW

WWW.REPFITNESS.COM




W‘ 10-0026 X2

| — ) M24, WASHER
) 10-0023 X2 ~—

X1 < X1

M16, WASHER

BAR HANGER, LEFT | BAR HANGER, RIGHT 100310 X2
PR-4000 - 25-0316 | PR-4000 - 25-0964 100310 iR
PR-5000 - 25-0281 | PR-5000 - 25-0290 @ M24, WASHER,
10-0024 X2 & .
M16X2.00, NUT, @
NYLON INSERT | | ;\A02-91§(1350 0 N)LfTZ
4000
SERIES 5000 SERIES
BAR HANGER, LEFT
4000 SERIES - 25-0316
5000 SERIES - 25-0281
E\
S
A%
. dls
Y
B 9 Q 9
e g NE
4000 SERIES - 10-0026 Q
5000 SERIES - 10-0030 : o o 9
4000 SERIES - N/A % Q 9
5000 SERIES - 10-0310 9 Q 9
4000 SERIES - 10-0024 9 Q 9
5000 SERIES - 10-0315 9 Q 9
Q
o Q 9
o K 9
a1l o)
@) O
S = B = 22 e
@ ogopoo|llO Olloogqopo ®
: m - MP % h m :

TOP VIEW

~E= WWW.REPFITNESS.COM 21



22

O
— o . O
> xXE 3=
T I Z
n 5] o
s o<9 02
= == —m
o~ n .= n X
o< n_uML n_UM M
SN
oS °s6 °s @
= @
7] @)
g R\ a
(=4 (7))
B aa (2L
- . e L
mn/_ CE ot 222 IR IRRRITITITITITAISAISITITTTTTSTOR2D D @Eﬁé =
- NP 2000000000 f0000090009300930930930330932FP3Y "
S g AR (/%4 7 W |
So W\ (Y3 o g —
S . s/ &8 _§8 2
N () g8s2 4 LL
o ) T3 22
-= ) CRC )% 4 2o Z W
2 oxus\»/ o B8 & o
Yau - zz
O [T S W FFFIFITIIT T TS T T2 @ @ DALFA\ MM £g g wi
— L X2ox Y Y X X Y X X X X X X Y X X X X X X XX X XX b H oo
x5 =5 Y/ 28 8§ (2 4
[} N7} S o
< Sz o» g8 T° .
MW Joz W W
oo oOX0o =
S SICh IR « 4
23 oS> Wi =
[72)
o O
XZ g Nyo-s =
M m o s@lh 2 0 0 FFIIIISIITISIIIITIIITIISTITTTTSTSTT2 2 2 o o QY /
E ~O 0P )P 500000000 ]00F000F0F000000F00000F00000RRPI/ )
8%
Se
25

83 Lo T3 ITTTIIIIT, I IIIIIICEI G das oo L4
T PALEP2oGpoc000050 00 Q Vooooooooooo0000000002338 /)
&8 (s V Ay o

22 &/

woo

<t

Ldd

[sa]aNya

4000 SERIES - 10-0023
5000 SERIES - 10-0026

4000 SERIES - 10-0057
5000 SERIES - 10-0030




10-0023 X8
M16, WASHER

@ 10-0026 X8
\ J  M24, WASHER

BOTTOMREAR BOTTOM REAR 10-0310 X4
LEFT PULLEY RIGHT PULLEY M24, WASHER,
BRACKET BRACKET SPLIT-LOCK
PR-4000 - 25-0975 | PR-4000 - 25-0973
PR-5000 - 25-0288 | PR-5000 - 25-0287
10-0024  X&
10-0057  X& | M16X2.00, NUT, X4
M16X2.00,L110 | NYLON INSERT 10-0315
100030 Xk M24X3.00, NUT
4000 SERIES M24X3.00, L120

5000 SERIES

4000 SERIES - N/A
5000 SERIES - 10-0310

4000 SERIES - 10-0023
5000 SERIES - 10-0026

Q Q
g g:' Q Q
Q S Q Q
Q S Q Q
Q S Q Q
Q & Q ]
Q 6 Q Q P
Q & Q Q @
Q & Q Q 9
Q 4 Q Q 9
o|% ° e9 ‘
Q 9’ Q Q BOTTOM REAR
] 15N LEFT PULLEY BRACKET
Q 0‘ Q J) 4000 SERIES - 25-0975
Q2 g 9 5000 SERIES - 25-0288
Q
Q ° >
Q Q
Q 1)
)
Q
g 4000 SERIES - 10-0023
Q 5000 SERIES - 10-0026
% y
Q

BOTTOM REAR

RIGHT PULLEY BRACKET
4000 SERIES - 25-0973
5000 SERIES - 25-0287

4000 SERIES - 10-0023
5000 SERIES - 10-0026

4000 SERIES - 10-0057
5000 SERIES - 10-0030

O 1110

@)
o0 0Q0d
G,
@a
o

oo@@é

RIGHT VIEW

WWW.REPFITNESS.COM 23




NOTE: STEPS 12 AND 13 ARE FOR ONE WEIGHT STACK ONLY.
ASSEMBLE ONE WEIGHT STACK AND SECURE IT BEFORE
STARTING TO ASSEMBLE THE OTHER WEIGHT STACK.

y

25

,,,,,,,,,,,,,, / /4ll

O =

130 LB
260 LB

26

/////

//M/////////////////// -
//////////////////

155 LB
310LB

24

WWW.REPFITNESS.COM

—E~



1

g
HEADPLATE X1

x2S

0 M
- o 3¢
Tl © 7
0o S I 2 wvw
2zz0 & ® O » 5
Y 2N 2 2 9 L.
ESAZE IX 2 2 9 83

1
]
[92]
© T
o [ |
o
S _\ =
x
" S O
[ 4 = .
3 .38 0w w <
o cg 8 w I < o cxaxw D 5@ S
-4 T 3 = W I xuce
oo B B . 3l gy exwn HES 5000
Io an owu 38 53 288 DI TIET (7))
o1] 55 5 T o g2 gy S 228 252 306
iy 28 & Wb Fd =& X 252 wi
= 23
=2 =
~ mF
> o Y =
xow
L WN —
QO ® e 2 L
nCQ w &
252 25
N 23 &
[rojy= Ll
c

i

T EEErrrrraa Tt Vi,

- W 000 T C] NI OO
22y W == MR x
wmmx /‘ \% ff/ﬂw"uv/ \\
Low 3 T = q
ann g )/ F\
S5 ¢ 6/ d
232 & \
[GFF

&

\.o\n
.u/,,a,' \w
(\r\ RN / )
\ 2222222222220 202202222 2 2 2 ST L L)
/5, 7%, 7% 7% Y e s B oo o e o e o o e = A ) A
\/ ’ ' "% % Q%QQBﬁ%%%QQSQ/ .s (&G
JANT 7
Q). = >
.\\\-\ @
5

,.“
3
©
‘\e. . I IIIIITACEXN NVVVIVVIVIVVBBDDDD DD D D D SR
WY eeem@@@e@é,p\’/\ A X X R AR XXX T XX i&&ﬂ\/
A )

£~ = / .///g \

v
)

o

w
®

130 LB
260 LB




x2S

WEIGHT
STACK
SPACER

80"-15-0968
93"-15-0383

_ — — O
> [ | N
= (- D
X .M lo I
ao [ —1
32 =
Win
2 T
X
x e w o
2 2 e S X
= gg & 2w 5 z e (7))
wn 55 w o .WB o W
Ee a7 7 3. 28 E8Q 288 888
Io 5. 2 o w 32 T2 N Bw%_ Sao S
o9 3R s° 24 R 4 262 TP w
[T
= 23
ZE =
~
x by =
HInE z -
o9 e L.
mES g g =
= <
[a4 o)
n — mw
= (11 ]
.

10-0325
10-0325

- PR e/
QR 22222\ VIVVVIVVIDDIVVDBIDD D D2 2 2 Qe

\ TP o ¢ ¢ s e VTV TV O O o5y

A

i

X2
NOT
USED
] |

L 1, AN
wm (T h2222229222222222222 8 \ )\
O © 0 0 9 0 95BNV N @I I 99 I = \
) Y 2
033 B RO\ A
€5 9 / LY \Y2;
— S
= >
Doo 3 b \
oI S
& g DA
) 7/ Y//

Y

2= P
*,
I eI O o S5y

/ \ 22223232\ 2222222222222 320 22> A\
ﬂ.l‘ﬂuq. o o o e BHG) ?\’/ /0555 v v III oo &Y/ P
\\ - T \
A% X




%

_ l.///”////////////////////«ll

M

DMNNNNWE
iy

AN\
g

Z

155 LB

130 LB

310LB

260 LB

27

WWW.REPFITNESS.COM

—E~



o
e o g = o0
<< X =z — o~
4 - <
o = \ = ]
o W V 5
o bo) 5 J o
] / [m— ] 56600)
= <A a
Es |28n So R —
o
33 EiR 28 . i —— =
=7 n=2 wo_ -
wo jun} [¥e] =
o = o2 84 b O
7]
<q 2 ()
NS 3} ]
Xm R%7 4WR .
- adld a3 (7,]
=3 020 S
o 232 2438 7))
B -7 2 w
S35 w_% I (T}
GW% D\.nuz\&/ z
- : ¢ 222 f =
A g 2 ZoogIa -
il & 7T TR«
o h 2 cpBoE8 L.
<G S (@) W< =
O alw4dg (1]
T om =0oxd =z
7] ==z SO0%owd
o ™~ = L OFTOL o
53 & — Il = O wRFwEE
oo > ®) HBO_ulnn_MR *
3¢5 S = T2ER28 =
0 =
- L GwZoI
3 = 2£53%5 =
@ Amloz o
) C =
o/
- PR
a:llu..0999999999’9999999999999999999peasoao'clll a\o
NG 0 0 0 BB E BT BTBBEBBBD 0 0 oY/ \GRL/ s
- Tu/ Y > e
x 05 NS e
5 3 NG ¥
zZ g S] Ko\e Y,
< x © ,...“L P arv
b 2 z N b6 A=
£ os .2 B/ R0\
oo~ o i \
(2] ~= 2 5 o o
M% 2l W_H (B s o & TOTTTLTE) p’/«csceeceq@%ﬁ%ﬂ“@@“ﬂw_wi\\
85 232 =9 %\ / ry
S -
O~

o/a\
W% WLy

/8) /QV\

g

B\ Q\\Ju o\

o@. 74 0 /w/
oy .\hw A N ||

vN PVVVDDVDDDNDDY 19098990990900999090.<E

Aﬂq\ 2 0 0 HHEHH] (Fe TSIV &Y/,
\"D— /

., - al

o
T
a
4
<
=
T
D
o
Vl
-
T
I
&)
-
n
%)
a
o
x
L
=)
=)
o
pd
<
L
-
-

INSTALL THE COLLAR, DAMPER, AND RETAINER.
2. INSERT AND INSTALL WASHERS AND BOLTS.

—E~




29

=—w0 |~ © =—© |~ ©
<<| N || < N ||
o o

S 4 &

<

-

(7))

-

L

o

L

=

o

L

.-

-

o

(2

o e

]
LN

15

SMIMET 22 =TI
IV — N Ty

WWW.REPFITNESS.COM

310LB

—E~



RUBBER GASKET,
CROSSMEMBER
10-0328

X8

N—

REPEAT FOR OTHER SIDE

~E= WWW.REPFITNESS.COM 30



Y~

SELECTOR PIN
100179 X2

I OCOOCOOCOCOOOCOOOOOCOOO®

SELECTOR PIN

@
OO OO PP OO OO OO OO OOOCOOOOO®

\‘Q" - //’/'/
V) //
/ el
bl

~E= WWW.REPFITNESS.COM 31



X2

AMM
TX INCLUDED

HEADPLATE BRAKET

2 W 5 oCh 00 0 FTIIIITIIIFITIFIIIIIITITFTTTITFTFTo 00 08h &
mym w ) ;»...,,. I“MEQQQQQQQQQQ\QQQQQQQQQQQQQQQQQQQQQQQQQ”OQNWJW,,,,
s 25 Y
= IEE FANNNNA
= W9
DN

IS
\\\///////////// N\NK

FIFTIIIIIIIIITIA FEIF IS TTSTTTTE2 2 2 28 N.V/

10-0015 X2
M12, WASHER

f
0
\\ A P90 QQQ..ZQQQQrQQQQQQQQQQQQQQQQ‘.\\J\\-\Q
7 N
\" /¥
/

=7 VoA
o(w\« Ve,

6 6/ 8 /e B
N/0Jod - 4
/960 o 2 o FTTTIITIIA SIFIFFFFLFISTISIIS2 2 @ > G

6 ....,,

S
A/ OPoogosvvvvcafoogd i\ Voooooo0000000000000200 7/
g XA )
5 —

G4

HEADPLATE BRAKET

-0015

/ 25-1052

—~=—10-0172

/——10

LOOSEN SET SCREWS
IN PULLEY BRACKET

32

WWW.REPFITNESS.COM



UPPER
CABLE

UPPER
CABLE

UNWIND
UPPER
CABLE

o OrE

—E~

-LENGTH NOT TO SCALE
-ENSURE CABLE HAS NO TWISTS, COILS, OR KINKS.

-cOMPLETE STEPS@- @ FOR ONE CABLE ONLY. ONCE THE
FIRST UPPER CABLE IS INSTALLED, REPEAT THE STEPS FOR THE
OTHER UPPER CABLE.

WWW.REPFITNESS.COM 33



1T7MM

‘E‘, | ()

UPPER 2X NOT INCLUDED

CABLE

-REMOVE BOLT, U-CONNECTOR, AND CABLE BALL FROM UPPER CABLE.

-CABLE BALLS MAY VARY IN SIZE. KEEP ALL BALLS WITH ORIGINAL CABLES.

- >

:
:

<

TIP: LIFT THE HEADPLATE AND INSERT THE WEIGHT
SELECTOR PIN IN THE SECOND PLATE, LEAVING

AT LEAST TWO PLATES WORTH OF GAP BETWEEN
THE HEADPLATE AND SECOND PLATE AS SHOWN.
DOING SO WILL MAKE CABLE INSTALLATION EASIER.

WWW.REPFITNESS.COM 34




X2
M10, WASHER,

10-0445
BLACK

©
@

VIEW A).

(

-REMOVE HARDWARE AND PULLEYS AS NECESSARY.

CABLE THROUGH THE BRACKETS STARTING AT THE
LOOSEN CABLE RETAINERS IF PULLEY DOES NOT

L
T
T
()]
<
uJ
o
T
T
=
*

>
o
o
i
()]
Z
i
[m)]
o
o
<
L
—
(]
L
I
T
O
P
(2]
=

TROLLEY

UPPER

CABLE

X1
M10X1.50, NUT,

10-0421

XL
=)
0
=<
o
=

>
w
-
-
=
a
5le
<3
oo
25
<
IS
T

» 110-0476

NYLON INSERT,

BLACK

FLOATING
PULLEY

250273 X1

SEEM TO FIT, BUT DO NOT REMOVE THEM. 5MM AND

6MM ALLEN WRENCH IS REQUIRED.

o-

2X NOT INCLUDED

q—————————

IIIIIIII

IMPORTANT: ENSURE THE CABLE IS

ROUTED BETWEEN THE PULLEY AND
CABLE RETAINER FOR ALL PULLEYS

/-RETAINER

- PULLEY

FLOATING
PULLEY

——————

3 QQWQ\..\//%U\,N\
No) ul\w\nn e o\
Vil |
’/ 4 . IIIIIIIATCIEXN 2220222000 22020% 2 SN

/f \\l /X

HEADPLATE PULLEY
10-0476

10-0017

5
PR
RI22222222222,22222222222332322222222222 08K aw/o.
R e e R e R R R R A R A R N kX XX n-i,l/.wthq\\ "
oL e
i q
/.
AN

7 T A S

X £
O 0999090900000000990;“,&.

)

\do /% \\ MMMMU q.»k;/'/ g7/A

% \» /2222222022022 22222222 > 2 > SRS}

H p—
: -

0
e

7

oY e e 0 DT BIE D 0 0 of/\

ﬂﬂd o 0 0 '] »y\’/ 000’06 I o o ) “.\..N%\/

35

=
O
O
n
7]
(11
=
-
LL
o
Ll
(2 4
=
=
=




17MM
2X NOT ED

UPPER
-REINSTALL BOLT, U-CONNECTOR, AND CABLE BALL.
CABLE

~E= WWW.REPFITNESS.COM 36



o

UPPER -ENSURE CABLE IS NOT TWISTED. IF THE CABLE IS TWISTED THEN THE
CABLE FLOATING PULLEY WILL ROTATE.
-IF ANY TWISTING OCCURS, UN-INSTALL THE CABLE AND REPEAT

L
ZSGI\ T ON
R e {g@g}
O
e

| ]IWB

@

~E= WWW.REPFITNESS.COM 37



FLOATING
PULLEY
250273 X1

X1
M10X1.50, L50,

BLACK
HEADPLATE PULLEY

10-0476

X2

ER,

X1
M10X1.50, NUT,
NYLON INSERT,

10-0421
BLACK

)
Paw W Pany Poul
NG 22222222233\2202222090222222VIJJ32322 22 oGy 0\/?
\Qlﬂ«-qz%.%%z%.. S T L o o o e R L e o e e e R e T e R L ) u-i,ldwc...q\ \ a
N $ L -

"\JA );

17MM

X' NOT INCLUDED

Jol% ; 40 . ERATEE A M'w'"/./
= .,, l?l%ilﬂ cso ARy St g )

@ Q /4%\ O B o\

= AN =2\ -

o \m&%/.& N ,‘,999099000990099900909009990.%@\

o AT B

g Vil

@ O\ w%%‘ A S\

, /‘/ 4 F:EEEIIIAEEYLN RNRVVVVVVVVIDDDDDDD DD > D S\

fgg
E

H

N

/ &

{

o AN
ANSEY

R

=) S

(2 & s 9 —AY
=\

A

xﬂﬂﬂ.& T R A A AR A A A AT iw@\\/
@ 0 L NS
w
ol
L
-
w
—
<C
L
ol
L
o

UPPER
CABLE

38

WWW.REPFITNESS.COM

—E~



LOWER
CABLE

UNWIND
LOWER
CABLE

— Ok

-LENGTH NOT TO SCALE
-ENSURE CABLE HAS NO TWISTS, COILS, OR KINKS.

-COMPLETE STEPS@- @FOR ONE CABLE ONLY. ONCE THE
FIRST UPPER CABLE IS INSTALLED, REPEAT THE STEPS FOR THE
OTHER UPPER CABLE.

~E= WWW.REPFITNESS.COM 39



1T7MM

LOWER 2X NOT INCLUDED
CABLE

-REMOVE BOLT, U-CONNECTOR, AND CABLE BALL FROM UPPER CABLE.

-CABLE BALLS MAY VARY IN SIZE. KEEP ALL BALLS WITH ORIGINAL CABLES.

o=

o] o -

oot

B

~E= WWW.REPFITNESS.COM 40



=10

17MM
2X NOT INCLUDED

-
—
D
L
7
=
2
=
=z
=
>
L
—
-
o
o
-
L
I
—
o
-
Z
—
-
o
m
[ad
L
-
(%2}
-
35
o
<
L
I
|
(=)
<t
LLl
o
I
i

TURNS.

LOWER
CABLE

, THREAD THE CABLE

THROUGH THE BRACKETS STARTING AT PULLEY 1 (VIEW B).

-USING THE CLEARED END FROM @

-REMOVE HARDWARE AND PULLEYS AS NECESSARY. LOOSEN

CABLE RETAINERS IF PULLEY DOES NOT SEEM TO FIT

BUT DO NOT

’

REMOVE THEM. 5SMM AND 6MM ALLEN WRENCH IS REQUIRED

THREAD CABLE THROUGH BRACKETS,
THEN REINSTALL VERTICAL PULLEY FIRST

THREAD THE ADJUSTER BOLT INTO
THE TROLLEY MINIMUM 7 FULL TURNS

[\

zazgzga.ﬁw\\\\\\\\\\\\\\\\\\\\\\\\w\s‘ /H

\bl /
NN
)
2 Vo T / "\’\ \\

< T
4
. %»
5 4
FTITIR ST TI LSS 2 @ > DN /7L

w2

0900090508050 P@?"w\\

PULLEYS C, D, AND F SHOWN WITH BRACKET HIDDEN

—E~

41

WWW.REPFITNESS.COM



@ @. 1T7MM Q

LOWER 2X NOT INCLUDED
CABLE REINSTALL THE BOLT, U-CONNECTOR, AND CABLE BALL.

~E= WWW.REPFITNESS.COM 42



X NOT INCLUDED

2

LOWER
CABLE

43

)
7))
v
L Ll
= =
e %7 =
\ 0 —
Ll 2222222\ R EEEEEE IO SN Q L.
I AN XXXl 009D O O 9 @ a) o
= o o\ 0\
O @, 0\ ) Ll
o e o —\ o
@ .
() 9
S / & (A =
) ROV VVIVIVIN\VIVVVVAIVIIVIIIIIVIIIDDIVOGIR2O o\
Y XXX 0% "’ PPV IS ® 2 L W
Q A4
[J / W
< /
1 ““
@ : \
0 = O
© )
() ® ’ () ”b T
nD\lu %ss 22\22 Q222222222 D[
llllllll %)
>
- o == =
n W\ 4
() 6
— AR
< / &€= s
L DVVVVVVIVVVJINVRVVAVIVDVVDIVVIVADIVDRDBAD
@ IR 9 IO R R R R N A R X N ] 3
o v

E-

—~



—E~

MOVE WEIGHT SELECTOR PINS (10-0179) INTO HEADPLATES (25-0958).

CHECK BOTH HEADPLATE POSITIONS.

St

[omm—
—— =

Q

g — -

TARGET HEADPLATE FLOAT

IF THE HEADPLATE IS FLOATING A SMALL AMOUNT (THICKNESS OF A

PLAYING CARD) mummp>€J)

IF EITHER HEADPLATE IS NOT AT THE TARGET FLOAT, LOOSEN/TIGHTEN THE
ADJUSTER BOLT ON THE TROLLEY UNTIL THE HEADPLATE REACHES THE
TARGET FLOAT.

NOTE: MINIMUM ADJUSTER BOLT ENGAGEMENT IS 7 FULL TURNS.

IF THE TARGET FLOAT CANNOT BE ACHIEVED, CONFIRM THE CABLE
ROUTING IS CORRECT AND THAT ALL COMPONENTS FIT TIGHTLY TOGETHER.

IF THE HEADPLATE FLOAT IS STILL PRESENT, BUT LESS THAT THE THICKNESS OF
ONE PLATE, IT WILL LIKELY CORRECT ITSELF ONCE THE RACK HAS BEEN
TIGHTENED.

IF EITHER HEADPLATE STILL HAS FLOAT GREATER THAN THE THICKNESS OF
ONE PLATE, PLEASE CONTACT CUSTOMER SUPPORT.

WWW.REPFITNESS.COM 44



INSERT WEIGHT SELECTOR PINS (10-0179) INTO THE BOTTOM

WEIGHT STACK PLATES.

.
-

=0

2X NOT INCLUDED

5

FULLY TIGHTEN ALL RACK HARDWARE.

2.

FULLY TIGHTEN ALL ARES BRACKET HARDWARE.

FULLY TIGHTEN ALL PULLEY HARDWARE.

3.

24MM

4.

=0

X NOT INCLUDED

e
2
e
2

NOTE: TIGHTEN ALL HARDWARE FROM BOTTOM UP.

=0

36MM
X' NOT INCLUDED
5000 SERIES

A/NGCEY O & & 055 99"

o e e e e e

()
Paul iwl
DRANTODDDIVDDIDIRXDD 90999909999099999999999999‘{'!.0/

: AW
BTG 0 9 IB/NGEL/ m

S =0\
=it

=

) JEEED | 1LLLAANRLARRRARARARRNNY L AWVAR
o .ﬂ/a1415—4//////////////4!‘..\»?b.;ﬁ»‘;ﬂ!ﬂﬂ-//
N2ND

AV T heec2ec020000002200200
7 /5000’ 559 9 0 o oD
‘= f////////////////////////4-

DD

Wi
Ny /AJ
dqu//n/., \

4 \ /
o L AR R R E R EEEE R ) S \/v

o IO v Q“\-‘

2 A

D\
!a\. o,!..!/_
NVVVIVVVVVVIVVVDD DD D D D D T\

9
\\70

svs,,‘.vb%ﬁ fﬂ

A L2
Js '

. B\

)

LoD

QQQQQQQQQQQ\QQ%"

‘
©

\

A
*\;

FULLY
TIGHTEN

&)

45

WWW.REPFITNESS.COM

—E~



46

AN

&
S ) =

/ﬁl\»\\/A\

o
@,

WWW.REPFITNESS.COM

INSERT PIN INTO ALL PIN HOLES TO ENSURE PROPER ALIGNMENT

—E~



X1

FRONT SHROUD

25-0888

J( JL LV)

X1
e

REAR SHROUD

15-0979

AMM =

1X INCLUDED =
100161 X8
M6X1.00, L12

FRONT SHROUD

25-0888

¢ g%%ﬂdd_

REAR SHROUD

/ 15-0979

VAN

&%&&&ﬂsﬂﬂﬂaﬂep

UQQQQQQQQQQ\QQQQQQQQA

PPIPPIIPPIIIII N
N\

.\

a\

4\»

u\

& \N\
2 2 2 FFFI SIS P A

47

WWW.REPFITNESS.COM

—E~



FOOTPLATE

(1)
Pow' panl auy
N\ oG 2 2222222220\ 222220222202022222322222 22 2 ey 0/

\&GX3L/
- o\ (>
07 ARN\NNSSYSRRL NN ATAN &Euﬁ‘ha.!!.l /
E»oaaaooaaaaaaaoooaaa, o0 NN
A& \

9/’ OIS O IR

N

=) S5
S ﬁ////& LIIIID ATTITID IR \
/A ZIN\gy7
\/ﬂ/ e /3 u.mw.ﬁ///// 29 /e
2NN =)/ /4 O
e .‘ VTN (77777770 T7TT7770 (77— % I/ oo
SRD D D D\ X% o D DDAV DDVDVDDDDVDPDDPDDPDDDDDD A i}
/Ay & Wh222222322322323232033 Y o 12
.\MM\MIN/WNE v/ R T S R R e e R e e e R ) “M{A.(nsulw./m,///k ) \) w.m
4\ 5—7 N\ S # 7 &e
SR\ )\ =2 & % WA VA
P OWA Nw\ \* \&
NN Fas ‘
/pv TN
w/.\go A DVVDVDVDDVID D2 ]9999999999999909999!WM{W’Nﬁmw"/
s ~ o o V9NN o N R TN BT 2 B BB BB b B g we v o e v e oo = 7 =//)
/@1 o 0 0 oY % ,,Wv’/,,eB%QQQQ%QQ%QQ%QQ%Q%B“\'\\%\\
= o (SAR)
/ﬂ.’Wm

48

WWW.REPFITNESS.COM

—E~



10 kg
Ibs 45
STICKER SET
a0-0072 X2

APPLY WEIGHT STICKERS TO BOTH WEIGHT STACKS.
-IF YOU HAVE THE STANDARD CONFIGURATION (130/260 LB),
YOU WILL HAVE TWO SETS OF STICKERS THAT GO UP TO 130LBS.

-IF YOU HAVE THE UPGRADED CONFIGURATION (155/310 LBS),
YOU WILL ALSO HAVE 2 SETS OF STICKERS THAT GO UP TO 155 LBS.
THESE WILL BE USED INSTEAD OF THE 130 LBS SETS.

USE THE SHROUD AND PIN TO HELP ALIGN THE STICKERS

) @ o

o
Q?E?/@

O

OO

~E= WWW.REPFITNESS.COM 4



FINAL STEPS

-BOLTS: ENSURE ALL BOLTS HAVE BEEN TIGHTENED SECURELY.
-GROOVES: CONFIRM THE CABLES ARE SEATED WITHIN THE PULLEY GROOVES.

-CABLE RUBBING: PULL THE CABLES TO CHECK FOR EXCESS RESISTANCE. IF IT
SEEMS THE FRICTION IS TOO HIGH, MAKE SURE THE CABLES ARE NOT RUBBING
ANYTHING. A RUBBING CABLE WILL PEEL THE CABLE JACKET AND REQUIRE
REPLACEMENT.

-GUIDE RODS: CLEAN THE GUIDE RODS. THEN APPLY SILICONE SPRAY TO THE
GUIDE RODS.

-TEST: RUN THE MACHINE THROUGH THE FULL RANGE OF MOTION. ROTATE THE
PULLEY BRACKETS ON TOP OF THE WEIGHT STACK SO THE CABLES DO NOT
RUB THE UPPER CROSSMEMBERS. ONCE POSITIONED CORRECTLY, TIGHTEN
THE SET SCREWS WITH A 4MM ALLEN WRENCH (SEE IMAGE BELOW).

-TROUBLESHOOTING: IF THE ARES IS 51
NOT FUNCTIONING SMOOTHLY m—)

-IF THE ARES IS FUNCTIONING SMOOTHLY AND YOU ARE NOT USING FRONT FOOT
EXTENSIONS, PLEASE GO TO PAGE 52 AND FOLLOW THE STEPS TO MOUNT YOUR
RACK TO THE GROUND.

SET SCREW
4MM ALLEN HEAD
X2 PER BRACKET

~E= WWW.REPFITNESS.COM 50



TROUBLESHOOTING

IF THE ARES ATTACHMENT IS NOT FUNCTIONING SMOOTHLY. PERFORM
THE FOLLOWING.

-LOOSEN ALL BOLTS.

-PLACE WEIGHT SELECTOR PINS INTO THE BOTTOM PLATE OF THE
WEIGHT STACKS.

-RETIGHTEN ALL BOLTS.
DO NOT APPLY ANY FORCE TO ANY ARES COMPONENTS, UPRIGHTS, OR
CROSSMEMBERS. DOING SO MAY CAUSE MISALIGNMENT. PLACING THE

PIN IN THE BOTTOM OF THE WEIGHT STACK WILL HELP PULL ALL
COMPONENTS INTO PLACE WHEN THE BOLTS ARE TIGHTENED.

IF YOU HAVE MORE QUESTIONS PLEASE CONTACT OUR
CUSTOMER SUPPORT TEAM AT INFO@REPFITNESS.COM OR 720-420-1731.

~E= WWW.REPFITNESS.COM 51



-ENSURE ARES IS FUNCTIONING SMOOTHLY AND
ISINITS FINAL LOCATION

-ENSURE UPRIGHTS ARE LEVEL.
HAMMER DRILL

-USE BASE PLATES OF UPRIGHTS AS GUIDES FOR 16MM (5/8")
DRILLING. MASONARY
DRILL BIT

-USING A 16MM (5/8") MASONARY DRILL BIT, DRILL
A MINIMUM OF 95 MM (3.7") DEEP.

-AT MINIMUM DRILL 4 HOLES.

-CLEAN OUT ANY DEBRIS FROM THE HOLE.

1 [ - \”7 (9
K {1p
Q Q
10| @ y (9
st Y K 9
%7 Y %z &
o Q
39 ¢|¢
Q gj Q o
N Q v
%a Y > QE’
¢ & \\ S
@ Q
g 9 >é> @5
_ Clyrn
NHgE ATl
(7 Sre: <
l;‘l“&/{ 1576 %\ § N
) I‘ﬁf/\/ »n
A
fs}%'v’ \|:
Y T W
<N
U

~E= WWW.REPFITNESS.COM 52



wn
w
-
@)
T
(@)
-
=
o
4
2
o
2]
o
@)
I
O
=z
<
w
=
w
w
|
wn
o
[T
=
=
<
I

M12X1.75, L90,

N
>

SLEEVE ANCHOR

10-0143

HAMMER

Or=— - /9

AN
&@@9@@&@@&&&9@@W@5
SO

/ >@@

(-5

VOVDDDVDDDDDDDDDDDD
IO IO

s

>
6 \@ MWQ

\
&&&§§§$§§§\ s

T
)

—
W\
—

77) (77777770 (77— %

S

b & S

10-0143

S
>
®5
0

6

PDDDDD R
R R )

53

WWW.REPFITNESS.COM

—E~



=0

a
WQQ&&&Qgggﬁﬂﬁﬁﬂﬁy/

19MM

X' NOT INCLUDED

o=
\
% «\
/\ ;\’
e

Vs
NN A\ W e,
Ao NNV NN TR\ 2eX X M o/
R EEEETEE Iy \

=3
-

[a 7o e e vitrs i s Vs s A U il L o= $\\

X

iz iz N <

/

WWW.REPFITNESS.COM

=
T
Z
-]
(%)
4
Ao
Q@
o
N
n
o
o
I
O
pd
<
m
>
[
o
—
%)
Z
L
T
I
Q
T

SNUG (MINIMUM 4 FULL TURNS).

—E~




MAINTENANCE

-GUIDE RODS: CLEAN THE GUIDE RODS AND REAPPLY SILICONE SPRAY TO THE
GUIDE RODS EVERY 3 MONTHS OR AS NECESSARY.

-CABLE TENSION: OVERTIME THE CABLES WILL STRETCH AND TENSION WILL
REDUCE. TO KEEP IDEAL PERFORMANCE, DO THE FOLLOWING.

-FOR SMALL ADJUSTMENTS, TIGHTEN THE ADJUSTER BOLT ON THE
TROLLEY. WHEN DONE, TIGHTEN THE JAM NUT (IMAGE 1).

-FOR LARGE ADJUSTMENTS, FULLY LOOSEN THE ADJUSTER BOLT ON THE
TROLLEY AND MOVE THE BOTTOM PULLEY UP ONE POSITION (IMAGE 2).
THEN REINSTALL THE ADJUSTER BOLT ON THE TROLLEY AND TIGHTEN AS
NECESSARY. IF SLACK IS STILL PRESENT, REPEAT THE STEP AT A HIGHER
POSITION

-CABLE RUBBING: IF THE TROLLEY SWIVEL BRACKET SEEMS TOO LOOSE OR TIGHT,
THEY CAN BE ADJUSTED. LOOSEN/TIGHTEN AS NECESSARY USING AN 8MM
ALLEN WRENCH AND 19MM WRENCH (IMAGE 3).

ADDITIONAL POSITION 3
/—ADDITIONAL POSITION 2

)
§/ADDITIONAL POSITION 1
e,/

\\—//g

)»PULLEY COMES PRE-INSTALLED IN THIS POSITION

N_TIGHTEN JAM NUT
AGAINST TROLLEY

~E= WWW.REPFITNESS.COM 55



